September Ranch Subdivision Project
Draft REIR

Appendix D: Wastewater Disposal and
Treatment Study

Michael Brandman Associates
H:\Client (PN-JN)\2137\21370002\DREIR Dec 2004\21370002_Appendix_Slips.doc



Kennedy/Jenks Consultants

1000 Hill Road, Suite 200
Ventura, California 93003
B805-658-0607
805-650-1522 (Fax)

Wastewater Disposal and
Treatment, September Ranch

23 April 2004

Prepared for

Michael Brandman Associates

2000 Crow Canyon Place, Suite 415
San Ramon, CA 94583

K/J Project No. 034813.08



KennedyJenks Consultants

Engineers and Scientists

1000 Hill Road, Suile 200
Venlura, California 93003
805-658-0607

FAX BD5-650-1522

23 April 2004 O,

Mr. Jason Brandman

Michael Brandman Associates
[...]
Total arganic carbon (TOC) mg/L 160
Chemical oxygen demand (COD) mg/L 500
Nitrogen (fotal as N) mg/L 40
Organic Nitrogen mg/L 15
Free ammonia mgfL 25
Nitrite mg/L 0
Nitrate mag/L 0
Phosphorous (total as P) mg/L. 8
QOrganic Phosphate mg/L 3
Inarganic Phosphate mg/L 5
Chlorides"™ ma/L 108
Sulfate®™ mg/L 94
Alkalinity (as CaCQ0s) mg/lL 100
Grease mg/L 100
Total coliform no/100 ml 10" —10°
Volatile Organic Compounds (VOCs) ug/l 100 - 400

- Notes: (a) Assumes domestic water supply from Calleguas MWD.
: Scurce: Metcalf and Eddy, Inc., “Wastewater Engineering Treatment, Disposal, and
Reuse,” Third Edition, 1991.

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277 Page 7
g\nsoleals\200 140547 22 04veporteggcityrept fnal.doc




Of the traditional constituents of wastewater, nitrogen is of particular concern. Nitrogen in soil
typically includes five separate nitrogen species: ammonia, nitrate, nitrite, organic nitrogen, and
gaseous nitrogen. In wastewater, most of the nitrogen is in the form of ammonium ions. Once
an effluent enters the soil, a sequence of biological and chemical reactions converts much of the
ammonia to other forms of nitrogen. Therefore, while raw wastewater or partially treated effluent
from a septic tank may contain very little nitrate, much of the ammonia may be converted to
nitrate in the soil. According to a study performed by the Sanitation Districts of Los Angeles
County using reclaimed water, removal of nitrogen compounds in soils is highly variable and
unpredictable. The general trends show that there is a reduction in ammonia concentrations of
approximately 55 percent and a resultant increase in nitrate concentrations. Approximately 30
percent of the nitrate is then being denitrified.>

3.1.2 Microorganisms

Table 3-2 presents the microorganisms, such as bacteria and viruses, found in typical domestic
wastewater. Most NPDES permits address microorganism content of the discharged effluent
through coliform, in units of Most Probable Number (MPN) per 100 milliliters (ml). Coliform is
considered an indicator organism, in that its presence indicates the presence of other less easily
detectable disease causing organisms. Microorganisms are eliminated through disinfection.

TABLE 3-2
MICROORGANISMS FOUND IN TYPICAL DOMESTIC WASTEWATER
Organisms Concentration
Total Coliform 10° - 10°
Fecal Coliform 10° - 10°
Fecal Streptacocci 10° - 10"
Enterococci 10°-10°
Shigella Present ™
Salmonella 10°~10°
Pseudomonas aeroginosa 10'=10°
Clostridium perfringens 10" -10°
Myobacterium tuberculosis Present ™
Protozoan Cysts 10" =10°
Giardia cysts 107" —10°
Cryptosporidium cysts 10" - 10"
Helminth ova 10 -10'
Enteric Virus 10' - 10°

Notes: (a) Results from these tests are typically reported as positive or
negative rather than being guantified.
Source: Metcaif and Eddy, Inc., *"Wastewater Engineering
Treatment, Disposal, and Reuse,” Third Edition, 1991.

3.1.3 Endocrine Disrupters and Pharmaceutically Active Compounds

Over the past decade, research has indicated that anthropegenic compounds that are routinely
discarded in society’s waste streams are finding their way into the environment. Two
overlapping subsets of these compounds are Endocrine Disrupting Compounds (EDC) and
Pharmaceutically Active Compounds (PhAC). Also, collectively known as “xenobiotics”. EDCs

3 ganitation Districts of Los Angeles County, 25 August 1993. Experimental Studies of Nitrogen and
Organic Carbon Remaval from Reclaimed Water by the Soil Vadose Zone.

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277 Page 8
1'orolecist2001\01 47 22.08veporilenyeiyrept final. doc




are of particular concern as a few compounds have shown health effects in animals or humans
at very low concentrations {i.e., ng/l or parts per trillion}.

The vast majority of the compounds in these chemical families are not currently regulated.
Although there is significant research being conducted throughout the world regarding their
occurrence, fate and transport through natural systems, and treatability through engineered
processes, there are few commercial analytical [abs that have the capability to accurately
measure these compounds. Those that do provide services only measure select compounds
and analytical costs are high.

Recent advances in analytical chemistry have allowed the detection and quantification of these
compounds in wastewaters and wastewater impacted receiving waters at very low
concentrations. Simultaneously, on-going investigations in animal and human toxicology are
trying to determine the deleterious effects of EDC and PhAC. EDC are loosely grouped families
of organic compounds that have various uses, physical-chemical properties, and activity levels
within animals or humans. EDC all share a proven or suspected risk of disrupting animal or
human endocrine systems, which can affect growth, reproduction, and intelligence. PhAC are
an overlapping set of families of primarily organic compounds that are found in wastewaters and
are currently not suspected to disrupt endocrine activity. Current conventional treatment
processes, although effective, do not completely remove certain compounds. Recently it has
‘been shown that certain compounds are also persistent in the environment, albeit at very low
concentrations.

Table 3-3 presents a partial list of anthropogenic compounds that have been detected and
quantified in either municipal wastewaters (domestic and industrial sources) and/or waterways
impacted by wastewaters. The table is a compilation of ongoing research at Stanford
University, the University of California at Berkeley, and a study performed by the U.S.
Geological Survey (USGS). Also included in the list are certain persistent metabolites of
particular compounds as these compounds have been detected and may have potential health
risks.

Table 3-3 is not a complete summary of research results obtained throughout the U.S. and
internationally, but a sampiing of the most predominant by concentration or activity level within
the body. These compounds, or families of compounds, tend to be similar throughout the
industrialized world, although there are documented minor differences between the UJ.S. and
Europe. The summary below encompasses findings within the U.S., while focusing on the
Southwest.

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277 . Page 8
Anra[ects\200 G 14722 U4\reportiagneiiyropt final.dog




TABLE 3-3

ANTHROPOGENIC COMPOUNDS OR THEIR METABOLITES FOUND IN WASTEWATERS
AND IMPACTED WATERWAYS IN THE U.S.

Compound

Source

Concentration-
mean (max} pafl

Comments

Detergent Metabolites

Alkyl Phenols (APs)® Nonicnic surfactant 0.8 (40) High concentrations,
metabolite high frequency of
detection '
Alkyl Fhenoxy Ethoxylates Nonionic surfactant 2.3 (32) High concentrations,
(APEs)® metahbolite high frequency of
detection
Alkyl Phenoxy Ethoxy Nonicnic surfactant 12.6 (20) High concenfrations,
Carboxylates (APECs)® metabolite high frequency of
detection
Steroids or Hormones
Caprostanol Fecal Steroid 0.70 (9.8) Highest frequency —
USGS survey
Cholesterol Plant/Animal Steroid 1(10)
17a-Ethynyl Estradiol®™ Ovulation inhibitor 0.073 (0.83) Active ingredient in birth
control pill
17b-Estradiol™ Reproductive 0.16 (0.2) Naturally occurring,
hormone concentrated in
wastewaters
Prescription Drugs
Carbamazepine Anti-epileptic <1 Persistent in the
environment
Non-prescription Drugs
Caffeineg™ Stimulant 0.1(5.7)
Cotrimine' Nicotine metabolite 0.05 (0.57)
Acetaminophen™ Antipyretic 0.11 (10) Common pain reliever
Other Wastewater related compounds
N-N-diethyltoluamide (DEET) | Insect repellent 0.06 (1.1)
Ethylene diamine tetraacetic industrial chemical <50 No known health risk
acid (EDTA) and food additive
Tri(2-chloroethyl)phosphate Fire retardant 0.1 (0.54)
Triclosan'® Antimicrabial 0.14 (2.3)
disinfectant
Bisphenal A Plasticizer 0.14 (12)
Noies: (&) Known or suspected EDCs in animals or humans

{(b) PhACs

{c) None of the EDCs and PhACs listed above have primary MCLs.

The compounds in the Table 3-3, and others less frequently found, possess different structural,
physical, and chemical properties. These properties determine their removal efficacy during
biological or chemical processes. Therefore, not one economically viable treatment method can
assure the complete removal of all EDCs and PhACs. The field of research regarding removal
of these compounds is currently in its infancy, yet membranes, oxidation by chemicals and/or
UV light, biodegradation, and absorption have shown some success. Currently, it appears that
membrane separation or oxidation by ozone and/or chlorine will be the most effective at EDC
and PhAC removal and adsorption and biodegradation less effective. The long-term treatment
processes of adsorption and biodegradation in soil during groundwater recharge has been

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277

Aprojects\2001401 4722 04veporteggeityrept final dot

Page 10



shown to reduce the EDC and PhAC levels significantly yet very low levels can persist under
normal geologic conditions.

3.2 Wastewater Flows

In order to evaluate potential wastewater treatment and disposal systems for the proposed
development of Tract 5277, the quantity of wastewater to be treated must be estimated. For the
proposed development containing 23 single-family homes, the expected daily flow rate is
estimated at 6,325 gpd. This is based on a typical design range for wastewater from single-
family residences of 200 to 275 gallons per day. The higher rate of 275 gpd is used, because
these homes are expected to contain more bedrooms and plumbing fixtures than average
based on the lot size. In addition, this provides for conservative estimates of required treatment
designs. According to Metcalf & Eddy, the peak day flow for small communities is on the order
of 3.6 times average dry weather flow. This peaking factor is used with the nominal flow to
calculate the hydraulic retention volume required for the treatment system. Table 3-4 presents
the recommended flow criteria for the analysis.

TABLE 3-4
TRACT 5277 ANALYSIS FLOW CRITERIA
Flow
Description gpd apm
Average Daily Flow 5,325 4.4
Peak Daily Flow 22,770 15.8

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277 . Page 11
0\projects\?00110447 22.04venorleqncityrapt final doc



Section 4: Alternative Treatment System Descriptions

There is a growing interest in “Decentralized Wastewater Treatment Systems,” also known as
*Onsite Treatment," or "Small Community” wastewater treatment. In the February 2002
publication “Onsite Wastewater Treatment Systems Manual," EPA states that about 4 billion
gallons of treated effluent per day is released from onsite wastewater treatment systems from
an estimated 26 million homes, businesses, and recreational facilities nationwide. [n addition,
there is a growing movement toward the increased use of onsite treatment systems as a viable,
low-cost, long-term, decentralized approach to wastewater treatment. However, these systems
must be planned, designed, installed, operated, and maintained properly to mitigate the
potential impacts of nitrate and bacterial contamination to groundwater and surface waters.

4.1 Treatment Options

This section describes the typical treatment technologies that are employed to treat portions of
these contaminants, including systems provided by various vendors. The following treatment
technologies are discussed:
e Primary Treatment
m Septic Tanks
e Biological Treatment
m Recirculating Sand Filters
m Sequencing Batch Reactor
m Fluidized Film Reactor
m Submerged Membrane Bioreactor
m Fixed Film and Thermal Decomposition
e Disinfection
w Chlorination
= Ultraviolet
s Ozone

¢ Advanced Treatment

m Reverse Osmosis

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277 Page 12
\prmjects200 1101 4722 Ddveportegycityrepl fral.dos



411 Primary Treatment

In primary treatment, physical operations such as screening and sedimentation are used to
remove the floating and settleable solids found in wastewater. Septic tanks are the typical
method of primary treatment for single-family homes or small communities without wastewater
treatment systems.

4111 Septic Tanks

The most basic system usually employed for single-family residences is the installation of a
septic tank with the discharge flowing into a leachfield. Septic tanks are used as the first (or
only) pretreatment step in nearly all onsite systems regardless of daily wastewater flow rate or
strength. Septic tanks provide primary sedimentation of suspended solids and grit by creating
guiescent conditions inside the tank. In addition, they provide anaerobic biological treatment of
the solids and liquids. This can reduce the sludge and scum volumes by as much as

40 percent, and condition the wastewater by hydrolyzing organic molecules for subsequent
treatment. Excess floating scum and greases also collect at the surface of the tank. In the
traditional design, suspended solids are settied within the septic tank, and the biologically
treated liquid is allowed to overilow and migrate into the subsurface through a leaching system.
Collected solids are routinely pumped out every three to five years, or when the accumulated
solids exceed 30 percent of the tank volume. Usualiy, septic tanks are gravity flow systems,
made of concrete or thick-wall fiberglass. They should be constructed to be watertight and
structurally sound. Gases require venting to the atmosphere or an odor control device.

Based on County of Ventura septic tank size requirements and a house size of five bedrooms, it
is assumed that a 1,500-gallon septic tank wouid be required for each residence. With

1,500 gallons of volume, and at a flow rate of 275 gpd, there would be a hydraulic retention time
of 5.45 days. However, some of the volume of the septic tank would be occupied by
accumulated sludge and effectively reduce the retention time. Even so, this is more than
adequate for design. The other typical design criteria are presented in Table 4-1.

TABLE 4-1
TYPICAL DESIGN CRITERIA FOR SEPTIC TANKS

Design Parameter Unit Range Typical
Liquid Volume (5 Bedroom) Gal 1,200 — 2,000 1,500
Compartments No. 1-3 22
Volume Distribution % 1%, 2™ 67,33 67,33
Length to Width Ratio 2:1to 4:1 3:1
Depth Feet 1-6 4
Clear space above liquid In ' 10-12 10
Depth of Water surface below inlet In 3-4 3
Inspection ports No. 2-3 2

Notes: (a) Two- or three-compariment tanks are used when a screen vauit is not used.
Source: Metcalf and Eddy, Inc., "Wastewater Engineering Treatment, Disposal, and Reuse," Third
Edition, 1991.

The organic material that settles to the bottom of the tank is decomposed by facultative and
anaerobic bacteria. The organics are converted to carbon dioxide (CO;), methane (CH,4), and
hydrogen sulfide (H.S). The hydrogen sulfide odors are usually not a problem, because the

Feasibility Evaluation for Wastewater Treatment and Disposal, Tract 5277 Page 13
0\projects\200110147 22.04\reporilepgciyrept final dog



sulfide combines with metals present in the wastewater and forms insoluble metallic sulfides.
Small quantities of gases are also vented to the atmosphere. Table 4-2 shows the typical
performance of septic tanks.

TABLE 4-2
TYPICAL TREATMENT PERFORMANCE OF SEPTIC TANKS
Parameter Raw Waste Septic Tank Effluent

BODs, mg/l 220 140-200
TSS, mya/l 720 50-90
Nitrogen, mg/l

Total 40 _ 25-60

Ammonia (NH,;") 25 20-60

Nitrate (NO3) 0 <1
Total Phosphorus, mg// 8 10-30
Fecal Coliforms, MPN/100 ml - 107-10° 10°-10°
Viruses, PFU/m! Unknown 10°-107

Baffles are used to help separate the solids from the wastewater and prevent carryover of solids
into the effluent. Tank geometry helps too, in that tanks with shallow liquid depths better reduce
peak outflow rates and velocities, so solids are less likely to remain in suspension and be
carried out of the tank in the effluent. Other designs employ the use of screen vaulits to filter the